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BOSTITCH

SX1838-E Parts List: 1P1400-2rRC
To be Used with tool parts illustration: 1p1400-1RC
and operation and maintenance manual: 186020
Serial Number on the Tool: sx183s-E 161200001 and Higher
ITEM | PART # DESCRIPTION ITEM PART # DESCRIPTION
1 100260 SCREW, SOC. HD. CAP M4 X 20 54 1180190 NOSE
2 (181917 ASSEMBLY, CAP 55 1180521 SPRING, LOCK OUT
3 175682 GASKET, FRAME/CAP 56 1180490 PIN, SPRING, M2X12MM
4 |180445 PLATE, HEAD VALVE 57 1180522 PLUNGER, LOCK OUT
5 180446 SEAL, HEAD VALVE 58 1182242 LABEL, SX1838-E (for SX1838-E)
6 180447 SPRING, HEAD VALVE 59 1180302 LABEL, PRODUCT/FASTENER SX1838
7 [180448 O-RING, 33.5MMX2.0MM 60 1180201 END CAP, MAGAZINE
8 |180449 WASHER, PLAIN, D6X10X1 61 11805290 LATCH
9 180450 BODY, HEAD VALVE 62 1180567 PIN, SPRING, M3X25
10 ]180205 ASSEMBLY, PISTON/DRIVER 63 1180200 SUPPORT, SLIDING GUIDE
11 180457 RING, PISTON 64 1180526 ROD, SPRING GUIDE
12 1180458 SLEEVE, CYLINDER 65 180206 ASSEMBLY, MAGAZINE CORE
13 180459 O-RING, 44.7MMX2.4MM 66 1180527 SPRING, PUSHER
14 1180460 CHECK SEAL 67 180199 GUIDE, SLIDING
15 1180461 BUMPER 68 1180198 PUSHER
16 180462 DRIVER GUIDE 69 179760 FOOT, CONTACT (NO-MAR)
17 1175656 FRAME, OVERMOLD 70 |180207 BRACKET, TRIP
18 1180463 GASKET, END CAP 71 180194 COVER, NOSE
19 |182235 AR FILTER 72 180587 SHOULDER SCREW, M4.0X12MM
20 |180465 END CAP
21 |182237 SCREW, SHCS, M4X0.70X16
22 180475 PIN, SPRING, M3X20 MM
23 (174345 PIN, SPRING, M3X28
25  |9R202299 ASSEMBLY, TRIGGER
26 180504 WASHER, FLAT, D4XeX1
27 [184508 BUSHING, TRIGGER
28 |MHE4070-100 |ELASTIC STOP NUT, M4
29 181914 BRACKET, MAGAZINE
T30 182272 |ASSEMBLY. BELT HOOK, EU (for SX1838-E)
31 180528 SPRING, LATCH
32 1180192 MAGAZINE, FIXED, MACHINING
34 107583 PIN,SPRING M3 x 18MM
35 174307 SCREW,SFHCS,M4X0.7X14
36 |[MPG030012  PIN, SPRING, M3 X 12MM
37 1184506 BUTTON, MODE SWITCH
38 1180476 SPRING, TRIGGER
39 ITVA1S KIT, TRIGGER VALVE
40 180557 MUFFLER
41 (180208 PLATE , DRIVER
43 |180481 SPRING, MODE SWITCH
46 |184507 PIN, MODE SWITCH
47 [180530 GUIDE, LOWER CONTACT ARM
48 [180484 SCREW, SET, M3X8 MM
49 180514 GUIDE, UPPER TRIP
50 180513 SPRING, CONTACT ARM
51 1180510 ASSEMBLY, UPPER CONTACT ARM
52 180509 ADJUSTING KNOB
53 180318 ASSEMBLY, TRIP




